



Pos	Part Number	Description	Additional Text	Quantity
1	61708B19144	Tail section Brabus carbon cmp		1.00
6	60006001023	Rubber grommet, standby gas se		1.00
11	61708044000	Side Cover Set SD-R 20		1.00
12	64112181100	Bracket for reflector		1.00
14	0660002518000	Cellular rubber 25x180x3		1.00
15	0660002508000	Cellular rubber 25x80x3		2.00
16	0660003036000	Cellular rubber 30x360x2		1.00
17	69008021160	special screw M5x12		6.00
18	69008021040	special screw M6x14		4.00
19	61708949000	Fuel tank fairing, rear, carbo		1.00
21	61708B50233	Side spoiler left cmpl. gray /		1.00

22	61708A20044	belly pan complete		1.00
23	61708B51233	Side spoiler right compl. gray		1.00
24	69008021260	Special screw, M5x14		4.00
25	0940000700900	Quick lock pin M5		3.00
26	61708919010	Support pad SD-RR		1.00
27	58407011100	SCREW FOR SEAT M6X11,5/8		2.00
29	61708910000	Fender carbon compl.		1.00
30	61708019070	Cover, carbon license plate di		0.00
31	60012080100	SIDE REFLECTOR YELLOW "CEV"	ONLY USA & AUS	2.00
32	69008021260	Special screw, M5x14		6.00
33	61708115000C1	License plate holder support S		1.00
34	61707050040	Bracket, throttle cable		1.00
36	90508902010	Adhesive Cable Mount Clip		1.00
37	61708115040	Seal licence plate holder supp		1.00
39	06923050003	flanged hex nut EN 1661 M5		3.00
40	61703002054C1	Mounting flange top left black		1.00
41	61703002055C1	Mounting flange top right blac		1.00
42	61703902064C1	Fastening plate, bottom left		1.00
43	61703902065C1	Fastening plate, bottom right		1.00
44	0035080606S	Hex screw w.intern.Torx w.coll		2.00
45	0035080306S	AH collar screw M8x30 ISA45		2.00
46	58412080400	Rear reflector red		1.00
47	60408061050	RUBBER 14X6.5X2.3MM		2.00
48	60305083082	SPACER BUSHING		4.00
49	0650001301000	Rubber grommet		4.00
50	58605083114	Roundhead screw, M5x14 TX25		4.00
52	0025060106	HH collar screw M6x10 TX30		2.00
53	61713932000	Brake cooling channel, left		1.00
54	61713933000	Brake cooling channel, right c		1.00
55	61712082010C1	Bracket, side reflector left		1.00
56	61712082020C1	Bracket, side reflector right		1.00